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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-433. RSE above 1GHz Antenna WF5B (11lax — Ch.36 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -72.58 12.32 46.74 68.20 -21.46
* 15540.00 Average H - - -85.43 18.12 39.69 53.98 -14.28
* 15540.00 Peak H - - -74.57 18.12 50.55 73.98 -23.42

Table 7-155. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-434. RSE above 1GHz Antenna WF5B (11lax — Ch.40 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak H - - -72.26 12.51 47.25 68.20 -20.95
* 15600.00 Average H - - -85.37 18.21 39.84 53.98 -14.14
* 15600.00 Peak H - -74.08 18.21 51.13 73.98 -22.85

Table 7-156. Rad

iated Measureme

nts Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-435. RSE above 1GHz Antenna WF5B (11lax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -72.50 12.64 47.14 68.20 -21.06
* 15720.00 Average H - - -85.35 18.75 40.40 53.98 -13.58
* 15720.00 Peak H - - -73.74 18.75 52.01 73.98 -21.97

Table 7-157. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-436. RSE above 1GHz Antenna WF5B (11lax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -72.38 12.63 47.25 68.20 -20.95
* 15780.00 Average H - - -85.64 19.20 40.56 53.98 -13.42
* 15780.00 Peak H - - -74.86 19.20 51.34 73.98 -22.64

Table 7-158. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-437. RSE above 1GHz Antenna WF5B (11lax — Ch.56 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -72.47 12.95 47.48 68.20 -20.72
* 15840.00 Average H - - -85.60 19.24 40.64 53.98 -13.34
* 15840.00 Peak H - -74.01 19.24 52.23 73.98 -21.75

Table 7-159. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-438. RSE above 1GHz Antenna WF5B (11lax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -83.62 12.36 35.74 53.98 -18.24
* 10640.00 Peak H - - -72.42 12.36 46.94 73.98 -27.04
* 15960.00 Average H - - -85.37 18.82 40.45 53.98 -13.52
* 15960.00 Peak H - -73.46 18.82 52.36 73.98 -21.61

Table 7-160. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-439. RSE above 1GHz Antenna WF5B (11lax — Ch.100 - RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -83.82 13.08 36.26 53.98 -17.72
* 11000.00 Peak H - - -72.65 13.08 47.43 73.98 -26.55
16500.00 Peak H - - -74.61 20.23 52.62 68.20 -15.58

Table 7-161. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-440. RSE above 1GHz Antenna WF5B (11lax — Ch.116 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11160.00 Average H - - -83.69 12.65 35.96 53.98 -18.02
* 11160.00 Peak H - - -72.27 12.65 47.38 73.98 -26.60
16740.00 Peak H - -74.52 21.41 53.89 68.20 -14.31

Table 7-162. Rad

iated Measureme

nts Antenna WF5B (RU242)

IC: 579C-A2759

FCC ID: BCGA2759

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

@ clement
Test Dates: EUT Type:
05/30/2022-9/22/2022 Tablet Device
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Frequency (GHz)
Plot 7-441. RSE above 1GHz Antenna WF5B (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -84.04 13.23 36.19 53.98 -17.79
* 11440.00 Peak H - - -72.88 13.23 47.35 73.98 -26.63
17160.00 Peak H - -74.29 22.21 54.92 68.20 -13.28

Table 7-163. Rad

iated Measureme

nts Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-442. RSE above 1GHz Antenna WF5B (11lax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average H - -83.73 13.35 36.62 53.98 -17.36
* 11490.00 Peak H - - -72.32 13.35 48.03 73.98 -25.95
17235.00 Peak H - - -73.15 22.33 56.18 68.20 -12.02

Table 7-164. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-443. RSE above 1GHz Antenna WF5B (11lax — Ch.157 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11570.00 Average H - - -83.93 13.53 36.60 53.98 -17.38
* 11570.00 Peak H - - -72.47 13.53 48.06 73.98 -25.92
17355.00 Peak H - -73.35 22.91 56.56 68.20 -11.64

Table 7-165. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-444. RSE above 1GHz Antenna WF5B (11lax — Ch.165 - RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -83.99 13.52 36.53 53.98 -17.45
* 11650.00 Peak H - - -72.64 13.52 47.88 73.98 -26.10
17475.00 Peak H - - -73.39 23.62 57.23 68.20 -10.97

Table 7-166. Radiated Measurements Antenna WF5B (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.3 CDD/SDM Radiated Spurious Emissions

RU26/52
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Frequency (GHz)
Plot 7-445. RSE above 1GHz CDD (11ax — Ch.36 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] [Adze';"r‘g;] Level [dBm] |  [dB/m] 5‘;’:3::] [dBuv/m] | V@r9in [dB]
10360.00 Peak - - -72.39 12.32 46.93 68.20 -21.27
* | 15540.00 Average - - -85.63 18.12 39.49 53.98 -14.48
* | 15540.00 Peak H - - -74.28 18.12 50.84 73.98 -23.13

Table 7-167. Radiated Measurements CDD (RU26)

1C2205090024-10.BCG

05/30/2022-9/22/2022

Tablet Device

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-446. RSE above 1GHz CDD (11ax — Ch.40 — RU26)
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Plot 7-447. RSE 18GHz — 40 GHz CDD (11ax Ch.40 — RU26, Pol. H)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Multview EE| Bre X | vinxpenk

Ref Level 10

iM
1 Frequency Sweep

08:08:52 27.07.2022

Plot 7-448. RSE 18 GHz - 40GHz CDD (11ax Ch.40 — RU26, Pol. V)

44001 pts

2.2 GHz/

Count 100/100
® 1Pk Max

M1[1] 43.34 dBpv/m
36.233 840 GHz

40.0 GHz

~  Measuring... [[[]T]T]]] 27.07.2022

08108551

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field _
i [ oemor | LR ey | | 22 | st | | vean e
10400.00 Peak H - - -71.97 12.51 47.54 68.20 -20.66
* | 15600.00 Average - - -85.69 18.21 39.52 53.98 -14.46
* | 15600.00 Peak - - -74.56 18.21 50.65 73.98 -23.33

Table 7-168. Radiated Measurements CDD (RU26)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-449. RSE above 1GHz CDD (1lax — Ch.48 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field L
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak - - -72.43 12.64 47.21 68.20 -20.99
* 15720.00 Average H - - -85.71 18.75 40.04 53.98 -13.94
* 15720.00 Peak H - - -74.43 18.75 51.32 73.98 -22.66

Table 7-169. Radiated Measurements CDD (RU26)

1C2205090024-10.BCG

05/30/2022-9/22/2022

Tablet Device

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 206 of 289

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement
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Frequency (GHz)
Plot 7-450. RSE above 1GHz CDD (1lax — Ch.52 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak - - -71.00 12.63 48.63 68.20 -19.57
* 15780.00 Average - - -81.12 19.20 45.08 53.98 -8.90
* 15780.00 Peak - - -65.85 19.20 60.35 73.98 -13.63

Table 7-170. Radiated Measurements CDD (RU52)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Ref Level

1 Frequency Sweep

08:26:01 27.07.2022

Frequency (GHz)

Plot 7-451. RSE above 1GHz CDD (11ax — Ch.56 — RU52)

X vaxpeax X

RBW 1
VBW 3 MHz

AVERMS

Mod

,"FIELD STRENGTH DIME|

44001 pts

2.2 GHz/

Gount 100/100

o 1Pk Ma
MI[1] 42.94 dBpV/m
36,283 330 GHz

O T

< Measuring...

Plot 7-452. RSE 18GHz — 40 GHz CDD (11ax Ch.56 — RU52, Pol. H)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Ref Level 10

iM
1 Frequency Sweep

08:29:33  27.07.2022

Plot 7-453. RSE 18 GHz - 40GHz CDD (11ax Ch.56 — RU52, Pol. V)

44001 pts

2.2 GHz/

-~ weasuring... [TITIIIIT]

Count 100/100

® 1Pk Max
M1[1] 40.38 dBpv/m
36.283 330 GHz

40.0 GHz
27.07.2022
08:29:32

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field o
F“[er?/lllj-iezr]my Detector A?;/\P/]OI' Hggﬁnfliﬂ [Adz;gmr‘;:] LeAvr:aTIE/ng:n] [ﬁg(/:nl;] [ité‘;'\‘,?::] [démltm] Margin [dB]
10560.00 Peak - - -70.46 12.95 49.49 68.20 -18.71
* 15840.00 Average - - -83.83 19.24 42.41 53.98 -11.57
* | 15840.00 Peak H - - -72.42 19.24 53.82 73.98 -20.16

Table 7-171. Radiated Measurements CDD (RU52)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-454. RSE above 1GHz CDD (1lax — Ch.64 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -82.16 12.36 37.20 53.98 -16.78
* 10640.00 Peak H - - -71.03 12.36 48.33 73.98 -25.65
* 15960.00 Average H - - -83.06 18.82 42.76 53.98 -11.21
* 15960.00 Peak H - - -69.74 18.82 56.08 73.98 -17.89
Table 7-172. Radiated Measurements CDD (RU52)
FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHEZ)
Plot 7-455. RSE above 1GHz SDM (11lax — Ch.100 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -82.41 13.08 37.67 53.98 -16.31
* 11000.00 Peak H - - -71.57 13.08 48.51 73.98 -25.47
16500.00 Peak H - - -72.50 20.23 54.73 68.20 -13.47

Table 7-173. Radiated Measurements SDM (RU52)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-456. RSE above 1GHz SDM (11lax — Ch.116 — RU52)

valtiview  EE . e X vaxpeax X avers

Ref Level RBW 1
YBW 3 MHz Mod Gount 100/100
‘ S 3 ,"FIELD STRENGTH DIME| "
1 Frequency Sweep ® 1Pk Ma
M1[1] 43.83 dBpv/m
35.109 360 GHz

A A ARG O g S s O At NN

44001 pts 2.2 GHz/
< Weasuring... [TIEIIILT]

08:39:31  27.07.2022

Plot 7-457. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU52, Pol. H)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Maltien BB Prescan 2.40H: = X | vinxpenk

Ref Level 10
Count 100/100
iM -] 0
1 Frequency Sweep ® 1Pk Max
M1[1] 40.69 dBpv/m
35.109 360 GHz

ML

44001 pts 2.2 GHz/ 40,0 GHiz
~  Mmeasuring... [T[TTTTTT] 27.07.2022

08:42:11

08:42:12  27.07.2022

Plot 7-458. RSE 18 GHz - 40GHz SDM (11ax Ch.116 — RU52, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field o
F“[er?/lllj-iezr]my Detector A?;/\P/]OI' Hggﬁnfliﬂ [Adz;gmr‘;:] LeAvr:aTIE/ng:n] [ﬁg(/:nl;] [ité‘;'\‘,?::] [démltm] R [E15]
* | 11160.00 Average H . . -82.54 12.65 37.11 53.98 -16.87
* | 11160.00 Peak H - - 71.32 12.65 48.33 73.98 -25.65
16740.00 Peak H - - -72.60 21.41 55.81 68.20 -12.39
Table 7-174. Radiated Measurements SDM (RU52)
hren®  |@eclement  Meghamon e e
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-459. RSE above 1GHz SDM (11lax — Ch.144 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV | Height [cm] [Adze';"r‘g;] Level [dBm] |  [dB/m] [ité‘:‘r“;/’:‘:’] [dBuv/m] | V&r9in [dB]
* | 11440.00 Average H - - -82.78 13.23 37.45 53.98 -16.53
* | 11440.00 Peak H - - -71.46 13.23 48.77 73.98 -25.21
17160.00 Peak H - - -71.65 22.21 57.56 68.20 -10.64

Table 7-175. Radiated Measurements SDM (RU52)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-460. RSE above 1GHz CDD (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] [i\f;;"r‘:;] Level [dBm] |  [dB/m] [itézr“fl’::] [dBuv/m] | V279N [dB]
* | 11490.00 Average - - -82.52 13.35 37.83 53.98 -16.15
* | 11490.00 Peak H - - -71.65 13.35 48.70 73.98 -25.28
17235.00 Peak H - - -71.34 22.33 57.99 68.20 -10.21

Table 7-176. Radiated Measurements CDD (RU26)

1C2205090024-10.BCG

05/30/2022-9/22/2022

Tablet Device

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-461. RSE above 1GHz CDD (11ax — Ch.157 — RU26)

valtiview  EE . e X vaxpeax X avers

Ref Level RBW 1
YBW 3 MHz Mod Gount 100/100
‘ S 3 ,"FIELD STRENGTH DIME| "
1 Frequency Sweep ® 1Pk Ma
M1[1] 40.37 dBpv/m
35.670 350 GHz

1

44001 pts 2.2 GHz/
< Weasuring... [[TIIITEN

08:51:12  27.07.2022

Plot 7-462. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU26, Pol. H)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Ref Level 107.00
® Att
TOF "3M TO CORRECTIO
1 Frequency Sweep

RBW 1 MHz
Count 100/100

® 1Pk Max
M2[1] 41.27 dBpvV/m
22.342 820 GHz
M1[1] 43.38 dBpv/m
39.784 250 GHz

TR R RPIN TP W Wy snrwws e s e e RN L R

44001 pts 2.2 GHz/ 40.0 GHz

~  Measuring... [[[]T]T]]] 27.07.2022

08:54i26.

08:54:27 27.07.2022

Plot 7-463. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field o
F“[er?/lllj-iezr]my Detector A?;/\P/]OI' Hggﬁnfliﬂ [Adz;gmr‘;:] LeAvr:aTIE/ng:n] [ﬁg(/:nl;] [ité‘;'\‘,?::] [démltm] R [E15]
* | 11570.00 Average - - -82.46 13.53 38.07 53.98 -15.91
* 11570.00 Peak - - -71.42 13.53 49.11 73.98 -24.87
17355.00 Peak H - - -71.36 22.91 58.55 68.20 -9.65

Table 7-177. Radiated Measurements CDD (RU26)

IC: 579C-A2759

FCC ID: BCGA2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-464. RSE above 1GHz CDD (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average - - -82.61 13.52 37.91 53.98 -16.07
* 11650.00 Peak - - -70.80 13.52 49.72 73.98 -24.26
17475.00 Peak H - -71.20 23.62 59.42 68.20 -8.78

Table 7-178. Radiated Measurements CDD (RU26)

1C2205090024-10.BCG

05/30/2022-9/22/2022 Tablet Device

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-465. RSE above 1GHz CDD (11ax — Ch.36 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field L
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -70.79 12.32 48.53 68.20 -19.67
* 15540.00 Average H - - -83.36 18.14 41.78 53.98 -12.20
* 15540.00 Peak H - - -72.18 18.14 52.96 73.98 -21.02

Table 7-179. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-466. RSE above 1GHz CDD (11ax — Ch.40 — RU242)

valtiview  EE . e X vaxpeax X avers

Ref Level RBW 1
YBW 3 MHz Mod Gount 100/100
‘ S 3 ,"FIELD STRENGTH DIME| "
1 Frequency Sweep ® 1Pk Ma
M1[1] 40.05 dBpv/m
39.784 250 GHz
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44001 pts 2.2 GHz/
< Weasuring... [[IETIT]

09:27:52  27.07.2022

Plot 7-467. RSE 18GHz — 40 GHz CDD (11ax Ch.40 — RU242, Pol. H)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-468. RSE 18 GHz - 40GHz CDD (11ax Ch.40 — RU242, Pol. V)

44001 pts

2.2 GHz/

Count 100/100
® 1Pk Max

M1[1] 41.37 dBpv/m
39.784 250 GHz

40.0 GHz

~  Measuring... [[[]T]T]]] 27.07.2022

09:30:57

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
F“[el?/lllj-lezr]my Detector A?;/\P/JOI' Hggtrﬁn[r;?n] [Adz(ig‘r‘;:] LeAereTIE/;Be:n] [ﬁﬁh} [it;(::\]/%?] [déL:T\]IIItm] ERZI G151
10400.00 Peak H - - -71.17 12.51 48.34 68.20 -19.86
* 15600.00 Average H - - -83.39 18.21 41.82 53.98 -12.16
* | 15600.00 Peak H - - -72.93 18.21 52.28 73.98 -21.70

Table 7-180. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device
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Frequency (GHEZ)
Plot 7-469. RSE above 1GHz CDD (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuVim] [dBpV/m]
10480.00 Peak H - - -71.41 15.15 50.74 68.20 -17.46
* 15720.00 Average H - - -83.76 23.45 46.69 53.98 -7.29
* 15720.00 Peak H - - -72.56 23.45 57.89 73.98 -16.09

Table 7-181. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-470. RSE above 1GHz CDD (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -70.82 12.63 48.81 68.20 -19.39
* 15780.00 Average H - - -83.70 19.20 42.50 53.98 -11.48
* 15780.00 Peak H - - -72.69 19.20 53.51 73.98 -20.47

Table 7-182. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHEZ)
Plot 7-471. RSE above 1GHz CDD (11ax — Ch.56 — RU242)

Multview BE| Prescanz.iche 0N rrasimication X | vmxpenx aveRs

® RBW 1 MHz
Gount 100/100

® 1Pk Ma

M1[1] 43.36 dBuv/m
38.760 280 GHz

44001 pts 2.2 GHz/ 40,0 GHz
< Measuring... [[[TT[T]]] 27:;:?;5

09:35:51  27.07.2022

Plot 7-472. RSE 18GHz - 40 GHz CDD (11ax Ch.56 — RU242, Pol. H)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Maltien BB Prescan 2.40H: = X | vinxpenk
Ref Level 10

Count 100/100
iM -] 0
1 Frequency Sweep ® 1Pk Max
M1[1] 40.46 dBpv/m
38.760 280 GHz

M1
WWWMW. b kvl ' g “ v . "

44001 pts 2.2 GHz/ 40,0 GHiz
~  Mmeasuring... [T[TTTTTT] 27.07.2022

09:39:06.

09:39:07 27.07.2022

Plot 7-473. RSE 18 GHz - 40GHz CDD (11ax Ch.56 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
Fr?mezr]]cy Detector A?;/\S]OL Hggthetn[r:;] gﬂg‘r”et;} LQ/ZTIEZ;] [gg(/:n:] [itéi’\ﬁ::“] [d;:?\]llltm] Margin [dB]
10560.00 Peak H - - -70.92 14.79 50.87 68.20 -17.33
* | 15840.00 Average H - - -83.51 21.90 45.39 53.98 -8.59
* | 15840.00 Peak H - - -72.56 21.90 56.34 73.98 -17.64
Table 7-183. Radiated Measurements CDD (RU242)
e |@ element M CeRmiFicATIONy et Monager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-474. RSE above 1GHz CDD (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -82.05 12.36 37.31 53.98 -16.67
* 10640.00 Peak H - - -71.15 12.36 48.21 73.98 -25.77
* 15960.00 Average H - - -83.58 18.82 42.24 53.98 -11.73
* 15960.00 Peak H - - -72.29 18.82 53.53 73.98 -20.44

Table 7-184. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHEZ)
Plot 7-475. RSE above 1GHz CDD (1lax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -82.46 13.08 37.62 53.98 -16.36
* 11000.00 Peak H - - -71.23 13.08 48.85 73.98 -25.13
16500.00 Peak H - - -71.94 20.23 55.29 68.20 -12.91

Table 7-185. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
TestR N: Test Dates: EUT Type:
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Plot 7-476. RSE above 1GHz SDM (11lax — Ch.116 — RU242)
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< Measuring...

Plot 7-477. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU242, Pol. H)

FCC ID: BCGA2759
IC: 579C-A2759
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MEASUREMENT REPORT
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Approved by:
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Test Report S/N:
1C2205090024-10.BCG

Test Dates:
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EUT Type:
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Plot 7-478. RSE 18 GHz - 40GHz SDM (11ax Ch.116 — RU242, Pol. V)

44001 pts

2.2 GHz/

Count 100/100

® 1Pk Max
M1[1] 42.62 dBpv/m
36.263 330 GHz

-~ weasuring... [[TTIIIID

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field o
F“[er?/lllj-iezr]my Detector A?;/\P/]OI' Hggﬁnfliﬂ [Adz;gmr‘;:] LeAvr:aTIE/ng:n] [ﬁg(/:nl;] [ité‘;'\‘,?::] [démltm] R [E15]
* 11160.00 Average H - - -82.34 12.65 37.31 53.98 -16.67
* 11160.00 Peak H - - -71.37 12.65 48.28 73.98 -25.70
16740.00 Peak H - - -71.93 21.41 56.48 68.20 -11.72

Table 7-186. Radiated Measurements SDM (RU242)

FCC ID: BCGA2759
IC: 579C-A2759
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
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EUT Type:
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Frequency (GHz)
Plot 7-479. RSE above 1GHz SDM (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -82.58 13.23 37.65 53.98 -16.33
* 11440.00 Peak H - - -71.25 13.23 48.98 73.98 -25.00
17160.00 Peak H - - -71.38 22.21 57.83 68.20 -10.37

Table 7-187. Radiated Measurements SDM (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-480. RSE above 1GHz CDD (1lax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector ) Azimuth Strength Margin [dB
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [ dBuVQI]m] [dBuV/m] gin [dB]
* 11490.00 Average H - - -82.59 13.35 37.76 53.98 -16.22
* 11490.00 Peak H - - -71.61 13.35 48.74 73.98 -25.24
17235.00 Peak H - - -70.73 22.33 58.60 68.20 -9.60

Table 7-188. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-481. RSE above 1GHz CDD (1lax — Ch.157 — RU242)
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Plot 7-482. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU242, Pol. H)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Ref Level 107.00
e Att

RBW 1 MHz
Count 100/100

T 3 O CORRECTIO
1 Frequency Sweep

® 1Pk Max
M1[1] 43.32 dBpV/m
39.370 760 GHz

44001 pts 2.2 GHz/ 40.0 GHz

~  Measuring... [[[JT]T]]] 27.07.2022
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09:53:42  27.07.2022

Plot 7-483. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field _

" [ oemor | LB Sy | | N2 | st | | v e
* | 11570.00 Average H - - -82.53 13.53 38.00 53.98 -15.98
* | 11570.00 Peak H - - -71.23 13.53 49.30 73.98 -24.68

17355.00 Peak H - - -71.25 22.91 58.66 68.20 -9.54

Table 7-189. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759
IC: 579C-A2759

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager
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Test Report S/N:
1C2205090024-10.BCG

Test Dates:
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EUT Type:
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Frequency (GHz)
Plot 7-484. RSE above 1GHz CDD (1lax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -82.45 13.52 38.07 53.98 -15.91
* 11650.00 Peak H - - -71.06 13.52 49.46 73.98 -24.52
17475.00 Peak H - - -71.36 23.62 59.26 68.20 -8.94

Table 7-190. Radiated Measurements CDD (RU242)

FCC ID: BCGA2759 MEASUREMENT REPORT Approved by:
IC: 579C-A2759 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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7.6.4 Antenna WF5T Radiated Band Edge Measurements (20MHz BW)
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9

RU26/RU52

Pesk Trace RBW: 1 MHz  peak: 5138.80 MHz, 59.32 dBuV/m
Peak Tface VBW: 3 MH eak: . , 59. n
PASS s soem W02 00 4510 Miz. 47.67 dguvim
140 4
T 1204
z
o N
= 1004 f \
=
) | \f"\-erwW\
3 80 f \
@ |
hel | "
£ 60+ . g i
. Y Memasn
40 4
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200

Frequency (MHz)
Plot 7-485. Antenna WF5T (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-486. Antenna WF5T (Pk & Avg, RU52, Index 40, Ch.64, MCS11)

5320 5330 5400

PASS G 5 1000 VBW: 3 Mtz

Peak Offset: 16.4dB_SWT: 1.01ms

Peak: 5462.30 MHz, 60.76 dBuv/m
Avg: 5445.00 MHz, 49.56 dBuV/m

140 -
1201
100

80+

60 t'

Field Strength (dBuv/m)

ORI PRPUNRUUYRE AU, SV S —

401
5420

5460 5470 5480 5490 5500 5510

Frequency (MHz)
Plot 7-487. Antenna WF5T (Pk & Avg, RU52, Index 37, Ch.100, MCS11)
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Trace: MaxHold RBW: 1 MHz 5745.25 MHz
Detector: PK VBW: 3 MH:
PASS Offset: 17,048 SWT: 1.01ms 61.41 dBuv/m
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Plot 7-488. Antenna WF5T (Pk, RU52, Index 40, Ch.136, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.30 MHz
Detector: PK VBW: 3 MH:
PASS Offset: 17,008 SWT: 1.01ms 63.47 dBuV/m
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Plot 7-489. Antenna WF5T (Pk, RU52, Index 37, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5737.00 MHz
Detector: PK VBW: 3 MH:
1307PASS Offset: 15,28 SWT: 1.01ms 121.22 dBuv/m
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Plot 7-490. Antenna WF5T (Pk, RU26, Index 0, Ch.149, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS  oetector: P VBW: 3 MHz
Offset: 15.6dB SWT: 1.01ms

5833.25 MHz
120.52 dBpV/m
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Plot 7-491. Antenna WF5T (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242
PA S S K%@F%re"{;s 7

RBW: 1 MHz  peak: 5148.30 MHz, 67.44 dBuV/m

VBW: 3 MHz
pg O 16198 SwT: 1.0ims Avg: 5149.80 MHz, 50.94 dBuV/m
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Plot 7-492. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

Peak: 5146.70 MHz, 69.04 dBuV/m

PASS i dict voom GBW: 3 Mz
hug Oifsel: 167d8 s Avg: 5148.60 MHz, 49.83 dBuV/m

Peak Offset: 16.1dB SWT: 1.01ms
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Plot 7-493. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5355.20 MHz, 68.01 dBuV/m
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Plot 7-494. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.10 MHz, 68.22 dBpV/m

PASS i des oo vowW: 3 Mz
g, Qieet 148 ; Avg: 5350.20 MHz, 50.57 dBuV/m

Peak Offset: 14.3d8 SWT: 1.01ms
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Plot 7-495. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

Peak: 5469.40 MHz, 63.53 dBuVv/m

PASS Prak o< RBWL1MHz
ag offtet: 16.908 ; . Avg: 5453.40 MHz, 49.50 dBuV/m

Peak Offset: 16.5¢8 SWT: 1.01ms
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Plot 7-496. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

Peak: 5469.00 MHz, 63.54 dBuV/m

PASS Eéﬂﬁjn(;r:r RBWE 1 MHz
avg Ot s0a0n YN 3THE  Avg: 5451.80 MHz, 49.96 dBpV/m

Peak Offset: 16.5¢8 SWT: 1.01ms
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Plot 7-497. Antenna WF5T (Pk & Avg, RU242, Index 61, Ch.104, MCS11)

FCC ID: BCGA2759
IC: 579C-A2759

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090024-10.BCG

Test Dates:
05/30/2022-9/22/2022

EUT Type:
Tablet Device

Page 237 of 289

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




	7.0 TEST RESULTS
	7.6 Radiated Spurious Emission – Above 1GHz
	7.6.3 CDD/SDM Radiated Spurious Emissions





